

Fire Test Certificate

Thursday, 27th December 2018

Supplier: Australian Hardwood Timber Floors & Decking Co

(103/91 Murphy Street, Richmond, VIC, 3121)

Sample Description: Definitive Hybrid Flooring

Date Tested: December 2018 (Tested by AWTA – NATA Accreditation 1356)

Test Method: AS/ISO 9239-1:2003 Reaction to Fire Tests for Floorings. Determination of the

Burning Behaviour using a Radiant Heat Source.

Test results:

AS/ISO 9239-1:2003	Definitive Hybrid Flooring
Critical Heat Flux/Critical Radiant Flux*	10.9 kW/m²
Smoke Value*	80 %min
Smouldering	N/A
Blistering	Yes
Glowing	N/A

^{*}Three test average value

HF - 30 not reported as flame out time occurred before 30 minutes

Dr. Vyt Garnys

PhD, BSc(Hons) AIMM, ARACI, ISIAQ

ACA, AIRAH, FMA

Managing Director and Principal Consultant

Tuan Duong BEng (Chemical) Consultant

CV180962